BEAVER 25

DIE-HEAD




BEAVER 25

DIE-HEAD

No. | Code No Parts Name Qty Remark No. | Code No Parts Name Qty Remark

Set | BE380 |BE25 Die-Head BSPT 1/2-1

Set | BE389 [BE25 Die-Head NPT 1/2-1

BE381 |BE25 Die-Head Body 1/2-2 1

AS086 |Dies AM BSPT 1/2-3/4 1set

AS087 |Dies AM BSPT 1-1.1/2 1set

AS120 |Dies AM NPT 1/2-3/4 1set

AS121 |Dies AM NPT 1-1.1/2 1set

BE386 |BE25 Die-Head Pin

84251 [Hex Plug 1/8

80358 [Hex Socket Set Bolt M6x6L

81021 [Hex Nut M10

BE385 |BE25 Set Pin 1/2-1

BE384 |BE25 Locking Lever

AS005 [Lever Spring 1/2-1

—h
OO |N[DO || |WININININ|[—

83050 |R-Pin M8 x 30

—y
=y

AS041 |Ring Plate

—
N

82266 |[Cap Screw M4 x 10

g
w

81078 |Hex Cap Nut M8

—y
-

BE387 |BE25 Set Block 1/2-1

83035 [R-Pin M6 x 18

—y
(& ]

—
(=2}

52111 [Location Spring

—y
~

88571 |Steel Ball 3/16

BEO19 |Location Plate

—
oo

—
(=}

AS009 |Location Block 1/2

—y
O

AS010 [Location Block 3/4

AS011 |Location Block 1

—
[{=}

20| 82977 |Hex Flange Bolt M6 x 14

20| 81225 |Washer M6

21| 82305 |Button Screw M8 x 35

22| 81276 |Washer M8

23| BE382 |BE25 Cam Plate 1/2-1

24| 81111 |Spring Washer M4

25( 80211 |Stop Bolt M4 x 6

26| 80152 |Stop Bolt M4 x 10

27| ASO12 |Spring 1/2-1

28| BE383 |BE25 Retaining Ring

29| 83461 |Parallel Pin M10 x 8

30[ 81251 |Spring Washer M6

31] 80165 |Hex Socket Bolt M6x18L

o N g P O e N N | G ) L S B N e N e S B N [ N [0 ) B o N P e N o N e N P N e N e N G P N e N T S e N e N e S S P N P

32| 88598 |Ball Cup for D/H




BEAVER 25

PIPE CUTTER, CARRIAGE & REAMER




BEAVER 25

PIPE CUTTER, CARRIAGE & REAMER

No. | Code No Parts Name Qty Remark No. | Code No Parts Name Qty Remark

Set | BE345 |BE25 Pipe Cutter Assembly

BE349 [BE25 Cutter Handle

83051 [Spring Pin ¢ 8x32L

BE346 [BE25 Cutter Body

BE348 [BE25 Cutter Bracket

83043 |R-Pin M6 x 32

83053 [R-Pin M8 x 36

AS052 |AS1 Cutter Roller

AS050 |AS1 Bracket Spring

OO |INOO|C1|B~|WIN|—

AS058 |Cutter Blade for AS1

*9| AS113 [Cutter Blade HSS for AS1

10] 83375 |Sprit Pin M2 x 15

11| BE347 |BE25 Cutter Blade Holder

12| AS051 |AS1 Cutter Blade Set Pin

13| BE342 |BE25 Rack Handle

14| 80388 [HEX SCREW 6x18

15| 81066 [Hex Nut M6

16| BE341 |[BE25 Carriage

17| 83036 [Spring Pin ¢ 6x20L

18| 83038 |Spring Pin ¢ 6x24L

19| 83053 [R-Pin M8 x 36

20| 70530 |Plunger PCF6B

21| 81066 |Hex Nut M6

22| AS047 |AS1 Splashproof Plate

23| 81251 [Spring Washer M6

24| 82200 |Pan Head Screw M6x10L

Set | BE355 |BE25 Reamer Assembly(18,25-30)

25| 83039 |R-Pin M6 x 25

26| BE357 |BE25 Reamer Blade

27| 63604 [Holder Pin

28| 81116 |Spring Washer M12

29| 81221 |Plain Washer S M12

— | — | — | — | — ] — | — [N [N | =t | b |k | h | h | | h | h | h | | | |k | | [k [N [N | =t | b |k |k |k |k

30| BE356 [BE25 Reamer Holder




BEAVER 25

HAMMER CHUCK, SCROLL & GEARS




BEAVER 25

HAMMER CHUCK, SCROLL & GEARS

No. | Code No Parts Name Qty Remark No. | Code No Parts Name Qty Remark
Set | BE300 [Hammer Chuck Complete (1-9) 39| 70819 |Carbon Brush for PS150/AS1 1Set
Set| AS176 [AS1 Jaw Set Assembly (4-8) 40| 70821 |Carbon Cap for PS150/AS1 2

80171 |Stop Bolt M6 x 45

AS014 |AS1 Hammer Chuck Body

AS015 |AS1 Hammer Chuck Scroll

BES08 [BES0 Chuck Bolt

<D
—

AS170 |Hammer Chuck Jaw Assembly |1

BE506 |BE50 Hammer Chuck Spring A

BE507 |BE50 Hammer Chuck Spring B

BE509 |BE50 Hammer Chuck Pin

AS178 |AS1 Jaw Insert Complete

—y
<
—

BE301 |[BE25 Hammer Chuck Outer Ring

83107 [R-Pin M5 x 15

BE308 [BE25 Spindle

BE309 [BE25 Spindle Gear

84420 [Bearing 6009 2RS

84420 [Bearing 6009 2RS

— |t |t |t |t [ —
QNP |WOIN[= OO0 |NOO IO |1 |WIN|—

81138 |Corrugated Washer BWW6305

Set | BE335 [BE25 Scroll Assembly (16-23)

16| 81066 [Hex Nut M6

17| BE337 [BE25 Scroll Cap

18] AS035 [AS1 Scroll

19| 70523 [Special Pin M5 x 10

20| AS030 |AS1 Scroll Jaws 1

<D
—

21) BE336 |BE25 Scroll Body

22| 81251 |Spring Washer M6

23| 82209 |Pan Head Screw M6x16L

24| 84116 |Ball Bearing 6201727

25| 84188 |Ball Bearing 630127

26| BE313 |BE25 Output Shfat Reduction Gear

27| BE329 |Parallel Key M6 x 6 x 11

28| BE312 |BE25 Qutput Shaft Pinion

29| 37508 |Parallel Key M5 x 5 x 7

30{ BE314 [BE25 1st Shfat Pinion

31| BE315 |BE25 1st Shaft Reduction Gear

32| 84114 |Ball Bearing 6001ZZ

33| 84145 |Ball Bearing 6203ZZ

34| BE319 |BE25 Motor 100V

34| BE712 |BE25 Motor 120V

34| BE713 |BE25 Motor 220-230V

34| BE714 |BE25 Motor 240V

— [ 70880 [STATOR COIL AS1 100/110V

— [ 70891 [STATOR COIL AS1 115/120V

— [ 70882 [STATOR COIL AS1 220V

— [ 70893 [STATOR COIL AS1 240V

— [ 70881 |ARMATURE AS1 100/110V

— | 70892 |ARMATURE AS1 115/120V

— | 70883 [ARMATURE AS1 220V

70894 |ARMATURE AS1 240V

35| 81251 |Spring Washer M6

36/ 80165 |Hex Socket Bolt M6x18L

37| 80351 |Stop Bolt M4 x 4

1G] |, ) - ¥ SN NIy Iy Ny Y Y I Y R SN MEIG 'Y MEIY Y NI JEFY Y MY MY MY MY MY Y PG Y S0 ) Y [V I ) Y Y R, Y] EIY 'Y MY 'Y MY Y J Y [0 B (LY (S0 ) (0] (72 (V) (R Y LY Y Y

38| 70820 |Carbon Holder for PS150/AS1




BEAVER 25

FRAME & SPINDLE CASE




BEAVER 25

FRAME & SPINDLE CASE

=
o

.| Code No

Parts Name

Qty

Remark

No.

Code No

Parts Name

Qty Remark

BE361

BE25 Frame

99

81251

Spring Washer M6

80169

Stop Bolt M6 x 35

06

80167

Stop Bolt M6 x 25

81251

Spring Washer M6

57

BE307

BE25 Guide Bar F

81251

Spring Washer M6

58

BE306

BE25 Guide Bar R

80167

Stop Bolt M6 x 25

99

BE330

BE25 Handle Pin

BE365

BE25 Pump Cover

60

BE331

BE25 Handle Spring

70335

Cord Connector OA-W1611

61

BE324

BE25 Handle Arm

BE321

BE25 Power Cord 100-120V

62

BE326

BE25 Handle Knob

BE715

BE25 Power Cord 220-240V

63

83084

R-Pin M3.5 x 15

— et |t |t [ [ = [N [N

OO |NO |G| |WIN|—

BE318

BE25 Machine Plate

—
o

81251

Spring Washer M6

—
—

80167

Stop Bolt M6 x 25

—
N

70694

Hole Cap DP-562

E—y
w

BE364

BE25 Frame Under Cover

—
=N

81251

Spring Washer M6

—
(32}

80011

Hex Bolt M6 x 10

—
(=2}

BE985

Dimple Knob KDF-16-M4

—_—
~

80211

Stop Bolt M4 x 6

—
(o)

BE362

BE25 Qil Tank Lid

—
[{=}

BE363

BE25 Filter

N
o

85484

Oil Hose TB-8

N
—_—

70123

Convex

N
N

85083

Connector GES8xPT1/4

N
wW

85023

M-Elbow PT 1/4 x 1/4

N
=N

85083

Connector GES8xPT1/4

N
[$a)

85602

TUBE CLAMP 12

N
(=2}

85484

Oil Hose TB-8

N
~

85602

TUBE CLAMP 12

N
oo

85088

Elbow WES8 x PT1/8

N
(=}

80165

Hex Socket Bolt M6x18L

W
o

81251

Spring Washer M6

w
—

BE41L

BE Gear Pump 10A

w
N

85088

Elbow WES8 x PT1/8

w
wW

85612

Hose Clampt M12

w
-

85484

Oil Hose TB-8

wW
ol

85612

Hose Clampt M12

w
(=2

85104

Elbow ¢ 8xPT1/4

w
~

80167

Stop Bolt M6 x 25

wW
oo

81251

Spring Washer M6

w
©

BE311

BE25 Spindle Case Cover

Y
(=)

BE310

BE25 Spindle Case Body

-
—

83466

Parallel Pin M8 x 28Lm6

=N
N

BE322

BE25 Beaver Plate

=N
w

82978

Flat Head Tapping Screw M2.5x8

-
(=2}

82295

Pan-Head Screw M4 x 8

=N
~

BE317

BE25 Switch Plate

=N
oo

87167

Switch STE115A10

-
(=}

BE316

BE25 Oil Cover

ol
o

81251

Spring Washer M6

($)
iy

82250

Pan Head Screw M6x12L

(3
N

80358

Hex Socket Set Bolt M6x6L

(3,
wW

BE323

BE25 Quter Ring Spacer

ol
-~

BE325

BE25 Handle Arm Holder

— ek [k INODINY |2 [ =2 =2 INO N |t |t | =2 | —2 |||t | =t |t |t |k |k [COD QO | =t | b | | d | [oh | oh | | | [ | [t | | [t |t | | |t |t | | [ [ [ NN | —




